
 

Prepared by: 

AECOM 

99 Commerce Drive 204 477 5381  tel 

Winnipeg, MB, Canada R3P 0Y7 204 284 2040  fax 

www.aecom.com  

 

 

Project Number:  

60275081 

 

 

Date:  

October, 2015 

Water 

City of Brandon 

Water Utility Master Plan - FINAL 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

AECOM: 2012-01-06 

© 2009-2012 AECOM Canada Ltd. All Rights Reserved. 
 

RPT-City Of Brandon-Master Plan -2015-10-27-Final   

Statement of Qualifications and Limitations 
 

 

The attached Report (the “Report”) has been prepared by AECOM Canada Ltd. (“Consultant”) for the benefit of the client (“Client”) in 

accordance with the agreement between Consultant and Client, including the scope of work detailed therein (the “Agreement”). 
[...]
Table 8.7: Cost Estimate, Disinfection Options ........................................................................................................... 85 

Table 9.1: Typical Surface Water Quality .................................................................................................................... 86 

Table 9.2: Typical Water Quality of a 50% Groundwater, 50% Surface Water Blend ................................................. 87 

Table 9.3: Typical Water Quality of 75% Groundwater, 25% Surface Water Blend .................................................... 88 

Table 9.4: Hardness Comparison, mg/L as CaCO3 ..................................................................................................... 95 

Table 9.5: TOC Comparison, mg/L .............................................................................................................................. 96 

Table 9.6: Iron Comparison, mg/L ............................................................................................................................... 96 

Table 9.7: Manganese Comparison, mg/L .................................................................................................................. 96 

Table 9.8: Total THM Comparison, µg/L ..................................................................................................................... 97 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final   

Table 9.9: Cost Estimates, Softening Options ............................................................................................................. 97 

 

Appendices 

Appendix A. Code and Condition Summary Technical Memorandum 

Appendix B. Water Utility Performance Measurement Technical Memorandum 

Appendix C Triple Bottom Line Decision Making Framework Technical Memorandum 

Appendix D. Population and Water Demand Projections Technical Memorandum 

Appendix E. Regulatory Requirements Technical Memorandum 

Appendix F. City of Brandon Water Utility Master Plan Potential Groundwater Supply Option Review  

Appendix G. Triple Bottom Line Raw Water Source Option Score Sheets 

Appendix H. Triple Bottom Line Water Treatment Plant Siting Options Score Sheets 

Appendix I. Triple Bottom Line Disinfection Options Score Sheets 

Appendix J. Water Quality Data Blending Ratios 

Appendix K . Road Map 

 

 

 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 1  

1. Introduction  

1.1 Overview  

The City of Brandon retained AECOM to develop a Master Plan for its water utility, with the goal of developing a 

roadmap to guide operation, maintenance and upgrades, now and into the future. 

While this Master Plan will outline a process to develop the City’s water utility over the long-term, some of the 

existing infrastructure at the Water Treatment Plant (WTP) will be in need of replacement or major upgrade in the 

next five years. Selected upgrades will need to align with future water demands, which will drive the need to make 

decisions for the longer term. The Master Plan will therefore be used as a tool to address short-term needs while 

achieving long-term objectives. 

1.1.1 Water Supply 

Currently, the WTP obtains a majority of its water from the Assiniboine River, which has historically been able to 

meet water demands. As with many surface waters, the raw water exhibits a high level of organics, turbidity and 

colour throughout the year. During flooding events in 2011, the proximity of the WTP to the Assiniboine River also 

exposed potential vulnerabilities of the WTP to rising river levels. 

Developing new water sources may enhance treated water quality and offer greater reliability on overall supply. 

Many of the long term upgrade decisions rely on the characteristics of the source water, such as the selection of 

treatment upgrades and siting of the future WTP. Development of new water supplies may include monitoring 

potential water sources and upgrading the existing intake structure. The potential for industrial facilities to utilize the 

City’s highly treated wastewater effluent in exchange for groundwater rights will also be detailed in this Master Plan. 

1.1.2 Water Treatment 

Current treatment at the WTP consists of coagulation, softening, filtration, and disinfection processes. While the 

plant is operated effectively by the City, much of the existing infrastructure is in decline, requiring immediate repair or 

replacement. It may be no longer desirable or realistic to continue to maintain some of this equipment; changing 

treated water quality standards, technological developments, and economic considerations could help determine 

when that point is reached. 

The existing plant has a number of issues that also affect operability and operator/community safety. These include 

the use of chlorine gas without air scrubbing, aging chemical feed systems and limited spill containment. Many of 

these issues will be addressed in the short-term through the construction of a chemical storage facility, streamlining 

chemical handling operations. 

Existing treatment processes do not remove a sufficient amount of organic material from the raw water, resulting in 

the pronounced formation of Disinfection By-Products (DBPs) in the water supply. This may be addressed through 

use of alternative treatment technologies, or through the selection of raw water sources with low organics content.  

New research and changing water quality regulations will also have an impact on the ultimate selection of treatment 

processes. Emerging contaminants of concern such as pharmaceuticals, pesticides and herbicides may necessitate 

the use of new treatment processes such as granular activated carbon filtration or membrane filtration. Ongoing 

studies suggest that current operational target of medium-pressure UV disinfection may not be sufficient to achieve 

sufficient Cryptosporidium removal, which may require reassessing the operation of the UV reactors installed at the 

WTP. 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 2  

1.2 Objectives 

This Master Plan is intended to provide the water utility a roadmap for the future upgrades and decisions that will be 

experienced in the short term (<5 years) and the long term (>5 years). This will allow the City to be in a good position 

to make decisions that will provide reliable water services and meet service requirements in an economically efficient 

manner. 

As the future raw water quality is uncertain, the Master Plan must focus on the short-term needs. This is done with 

full recognition that in the near term, the major plant expansions decisions will be made. Short-term decisions will 

involve improving chemical handling and safety around the WTP, and implementing high priority code and condition 

improvements in the WTP.  If Provincial/Federal funding becomes available, short term improvements will also 

address disinfection by-product related issues. 

Other changes that will affect the long-term future of the water utility may include new regulatory requirements, 

changes in water consumption, changes in stakeholder expectations and new fiscal constraints. As such, the Master 

plan will serve as a living document that will be continually updated to meet the needs of the City. 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 3  

2. Existing Water Treatment Plant 

2.1 Overview 

Raw water is drawn from the Assiniboine River by means of an intake and pumping station located on the river bank 

a few hundred metres from the WTP. An oval pipeline conveys raw water to a low lift pump station located within the 

WTP. Potassium permanganate (KMnO4) and powdered activated carbon are added to the raw water to control 

tastes and odours that often develop during the summer months. 

Aluminum sulphate and ferric sulphate are added to the water in the feed lines to before clarification to allow for 

turbidity removal. Lime, soda ash, and polymer are added in the clarifiers for water softening. 

Settled water from the clarifiers passes through recarbonation chambers, where carbon dioxide is added to reduce 

the pH and stabilize the water. If necessary, powdered activated carbon may be added in the recarbonation 

chambers for additional taste and odour control. 

Effluent from the recarbonation chambers is filtered, chlorinated, fluoridated then stored in treated water reservoirs 

before being pumped to the distribution system. Treated water is then subjected to UV disinfection processes as it 

leaves the WTP. 

Backwash and blowdown wastes are discharged into a common sewer. A sludge pump station collects solids from 

this sewer and conveys them to a thickener in the WTP. Thickened solids are further dewatered via belt filter 

presses and then hauled to landfill/agricultural fields. Supernatant is discharged back into the Assiniboine River. 

2.2 Existing Facilities 

The existing Brandon WTP consists of three interconnected building units, commonly referred to as Plant 1, Plant 2, 

and Plant 3. The general layout of the WTP is shown in Figure 2.1. 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 4  

 

Figure 2.1: Existing WTP Layout (City of Brandon Engineering Department, 2000) 

 Plant 1 was constructed in the 1940’s and has a nominal design capacity of 13.6 ML/d. The main components of 

the plant consist of a Hydrotreater solids contact clarifier, four rapid gravity filters, and auxiliary systems such as 

chemical feeders. 

 Plant 2 was constructed in the 1950’s and has a nominal design capacity of 13.6 ML/d. Main process 

components include an Accelator solids contact clarifier, a recarbonation system (shared with Plant 1), additional 

chemical feed facilities, and four rapid gravity filters. 

Plant 1 

 

Plant 2 

 

Plant 3 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 5  

 Plant 3, was constructed in the 1970’s and has a nominal design capacity of 27.2 ML/d. The main process 

components are a Graver solids contact clarifier, additional recarbonation facilities, eight rapid gravity filters, and 

additional chemical feed systems. 

Under normal conditions, Plant 3 operates alone for most of the year and has sufficient capacity to meet the City’s 

current treated water demands. Each year, Plant 3 is shut down for the month of January to allow routine 

maintenance procedures to be carried out. Plants 1 and 2 are used during that time, as well as during other times of 

the year if operation is disrupted in Plant 3. 

2.2.1 System Capacity 

Various definitions of the capacity of a water supply system exist. In general, a WTP must be able to supply the 

maximum average daily demand of the distribution system. Shorter-term peak demands such as the peak 

instantaneous rate are usually provided from treated water reservoir storage at the plant or in the distribution system. 

A particularly important consideration in most situations is the firm or reliable capacity of a water supply system. 

Perhaps the most commonly-used definition of firm capacity is the capacity of the system with the largest unit out of 

service. 

While the concept appears simple, if blindly applied it can lead to somewhat misleading interpretations. The firm 

capacity of the Brandon water supply system, for example, could be regarded as zero because only a single raw 

water line feeds the plant. However, the low probability of failure of this line should be taken into account when 

discussing the firm capacity of the water supply system as a whole. On the other hand, it could also indicate that 

consideration should be given to twinning the line. Clearly, the need for some discretion and common sense is 

needed; but the concept of firm capacity is a real and useful one. It will be used, with qualifying comments where 

appropriate, in the following discussion. 

2.2.2 Raw Water System 

The primary source of water for the City is the Assiniboine River. The Assiniboine River Valley Aquifer (ARVA) 

serves as a secondary raw water source when water quality in the river water is low. 

The withdrawal from the River is governed by the Province of Manitoba which allows the City to divert up to 

14,808,000 m
3
 annually at a maximum withdrawal rate of 0.59 m

3
/s. Supplemental raw groundwater supply comes 

from two wells that draw from the ARVA; the Turtle Crossing Park Well and the Canada Games Park Well. The 

Turtle Crossing Park Well was constructed in 1996 and has an estimated capacity of 190 L/s. The Canada Games 

Park well was constructed in the same year, and has a slightly lower estimated capacity of 189 L/s.  

On average, the City’s raw water consumption was relatively steady between 2000 and 2012. The average raw 

water use ranged between about 8,051,000 m
3
 and 8,928,000 m

3
 per year. Most years, all of this water was drawn 

from the Assiniboine River, with the exception of 2009, 2011, and 2012 when the raw water wells supplied 146,000 

m
3
, 443,000 m

3
, and 1,485,640 m

3
 respectively. Figure 2.2 illustrates the total raw water consumption by the City of 

Brandon between 2000 and 2012. The use of the raw water wells has increased because the City has begun 

blending groundwater into the river water in an effort to help reduce DBPs. 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 6  

 
Figure 2.2: Raw Water Consumption (2000-2012) 

The Assiniboine River level is controlled by the Shellmouth Dam, located north of Russell, Manitoba and the 3
rd

 

Street Dam located in the City. The City owns and maintains the 3
rd

 Street Dam in order to set water levels at the 

intake structure based on the level in the river. The 3
rd

 Street Dam forms a critical element in the water treatment 

process; without it, sufficient river water would not be able to be conveyed to the WTP. For this reason, the City 

upgraded the 3
rd

 Street Dam in 2012, as it had been showing signs of structural defects. 

The intake structure was constructed in the 1940’s and is comprised of screens and gates that allow collection of 

water from varying depths in the Assiniboine River. As part of the City’s commitment to provide long term and 

sustainable drinking water for its citizens, it initiated an assessment of the existing intake structure in 2012. The 

assessment determined that the intake structure had some immediate issues such as being located in a flood zone, 

where excess sediment buildup in and around the structure caused equipment damage and flow restriction (CH2M 

Hill, 2012a). Structural issues found with the intake and gates. The gates were also found to no longer seal properly. 

The assessment report made reference to the river depth as being shallow at the intake and ice cover (estimated to 

be 900 mm thick) or frazzle ice was found to develop around the structure, causing a flow restriction. 

Raw water flows into the intake wells through four gates located in the intake structure on the river’s edge. After the 

gates, water flows into two separate intake chambers and enters into a central wet well via 1.5 m diameter pipes. 

From the wet well, water is conveyed in a 290 m long oval reinforced concrete pipe to the low lift pump station at the 

WTP. The low lift pump station is comprised of five pumps rated between 227 L/s and 417 L/s. With the largest 

pump out of service, the firm pumping capacity is 1,098 L/s (95 ML/d), which is sufficient for the design year flows.  

In 2012, the City initiated the development of various intake structure layouts for use in future detailed designs 

(CH2M Hill, 2012b). The recommended intake design involving the use of a settling pond that would retain raw water 

collected from Assiniboine River for a period of about 3 days. The 3-day retention time would help reduce the 

amount of sediment entering the WTP and also provide emergency water storage during low river levels. Water from 

the settling pond would be conveyed to the WTP through gravity drainage.  

0

1,000,000

2,000,000

3,000,000

4,000,000

5,000,000

6,000,000

7,000,000

8,000,000

9,000,000

10,000,000

T
o

ta
l 
A

n
n

u
a

l 
R

a
w

 W
a

te
r 

U
s

e
 (

m
³)

 

Year 

Groundwater Wells

Assiniboine River



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 7  

2.2.3 Clarifiers 

2.2.3.1 Clarifier Parameters 

At the Brandon WTP, the most significant process units to consider when determining the overall plant capacity are 

the clarifiers and the filters. The primary dimensions and main operating parameters for the clarifiers are shown in 

Table 2.1. 

Table 2.1: Clarifier Parameters 

Description Plant 1 Plant 2 Plant 3 

Nominal rated flow, ML/d 13.6 13.6 27.2 

Nominal rated flow, m
3
/h 568 568 1135 

Clarifier top dimensions, m 12.19 x 12.19 12.80 x 12.80 21.34 x 21.34 

Centre baffle dimensions, m 0.91 dia. 4.88 x 4.88 7.62 dia. 

Total surface area, m 148.6 163.8 455.2 

Centre baffle area, m
2
 0.65 23.8 45.6 

Net settling area, m
2
 148.0 140.0 409.6 

Hydraulic loading rate, m/h 3.8 4.1 2.8 

 

The basic function of a clarifier is to remove the solids formed during coagulation, softening, or other treatment 

processes. The WTP uses solids contact-type clarifiers. In this type of design, the water flows through a bed of 

previously-formed solids in the bottom of the unit. This assists in removal of fine solid particles, so a somewhat 

higher treatment capacity can be achieved for a given size of unit compared to some other types.  

In general, solids contact systems are well suited to softening applications, in which the floc formed separates easily 

from the water and settles relatively quickly. These systems are less suited to processes such as alum coagulation, 

which produce a lighter, less settlable floc. 

The most important single parameter in the operation of a gravity settler is the hydraulic loading rate, often called the 

‘rise rate’. The rise rate is equal to the flow rate per unit area of clarifier surface, often expressed as cubic metres per 

hour (of flow) per square metre (of clarifier surface), or simply as metres per hour. This is equivalent to a vertical 

velocity in the clarifier, and gives some idea of which particles will settle to the bottom and be removed, and which 

will be carried over with the water leaving the unit. 

The acceptable rise rates for a clarifier depends on many factors, including the type of floc, its settling rate, the water 

temperature, and the configuration of the clarifier. Generally, rise rates of between 1 and 2 m/hr are regarded as 

“typical” for separation of alum-type floc and about double these rates for softening applications.  

As indicated in Table 2.1, the rise rates at design flows for Plants 1 and 2 are towards the upper end of the 2 to 4 

m/h range, which is commonly used for softening applications; the rise rate for Plant 3 is in the mid-range. 

2.2.3.2 Combined Clarification and Softening 

Coagulation for turbidity and organics removal with aluminum sulphate, the chemical most commonly used for this 

purpose, is most efficient at relatively low pH values—typically in the range of about 6 to 7. Softening requires a 

much higher pH values, usually between 10 and 12. Because of these different operating conditions, many plants 

separate the two processes—turbidity and organics removal is carried out first in one process unit, then softening in 

a separate, second unit. By separating the two processes, each can be optimized to give the best quality treated 

water and minimum chemical consumption. 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 8  

Because of the high capital cost of the equipment involved in these processes, it is tempting to combine them and 

carry out both simultaneously in the same process unit. This has been done in thousands of units all over the world, 

and there is no doubt that it can be made to work reasonably well—as has been done at the Brandon WTP. 

However, it must be realized that this type of system is a compromise, used to reduce capital costs.  

After lime softening, water passes through recarbonation chambers to stabilize the softened water and remove 

residual calcium carbonate precipitated after pH adjustment. This process helps eliminate any solids precipitation 

post-filtration. 

2.2.4 Filters 

The primary dimensions and main operating parameters for the filters at the Brandon plant are shown in Table 2.2. 

All 16 filters are normally used, regardless of which clarifiers are in service, and the nominal flow rate is 27.2 ML/d. 

The filters are all of the rapid-gravity type, with pre-treated water draining through the filter media by way of gravity. 

Filtered water is collected by an underdrain system within each filter, which is then sent to the reservoir for 

disinfection and distribution. 

Particle removal in the filters is governed by a process known as depth filtration, wherein suspended particles that 

travel though the filter bed adhere to the surface of the granular media or attach to previously retained particles. 

After a period of time, the accumulation of particulate matter in the filter bed increases the head loss from the filters 

and eventually leads to increased turbidity. To maintain treatment performance, treated water is regularly 

backwashed upwards through the filter bed, removing captured particulate matter, which is then directed to waste. 

Each filter is equipped with a turbidity meter to monitor performance. 

The hydraulic loading rate (HLR) of a filter is a design criteria that dictates the volume of water treated with a given 

surface area of filter media, measured as m/h. The design HLRs of typical rapid-rate granular media filters fall 

between 5-30 m/h; the filters in the WTP operate near the lower end of this range. 

Table 2.2: Filter Parameters  

Description Plant 1 Plant 2 Plant 3 

Nominal rated flow, ML/d 13.6 13.6 27.2 

Nominal rated flow, m
3
/h 568 568 1135 

Number of filters 4 4 8 

Dimensions of each filter, m 8.33 x 4.06 4.27 x 6.40 4.27 x 6.40 

Area of each filter, m
2
 33.82 27.33 27.33 

Total filter area, m
2
 135.3 109.3 218.6 

Hydraulic loading rate, m/h 4.2 5.2 5.2 

 

2.2.5 Reservoir Storage and High Lift Pumps 

Treated water leaving the filters enters one of three clearwells located under either Plant 1, 2 or 3. Water then travels 

through a baffled, circular reservoir before heading to the High Lift Pump wetwell for fluoridation and chlorination. 

The water is then either pumped directly to the distribution system, or to the transfer pump system for conveyance to 

the 9
th
 Street Reservoir. All treated water passes through one of two UV disinfection systems as it leaves the WTP.  

From as-built data, the reservoirs at the WTP were calculated to have a combined capacity of approximately 5.0 ML, 

assuming total usable water depth of 3.0 m. However, drawdown tests performed by the City staff determined the 

combined reservoir capacity to be 3.3 ML and the usable depth to be 2.1 m. The 9
th
 Street Reservoir provides an 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 9  

additional 18.2 ML storage, for a total storage capacity of 21.5 ML. Other reservoirs across the City, such as the 

Brandon Water Tower, have been decommissioned.  

The 2011 average water demand for both industrial and residential sources is approximately 21.7 ML/d, which is 

above the total available reservoir capacity; an expansion of total reservoir capacity may be required as part of future 

upgrades. Current and future water demands are discussed further in Section 3. 

The City relies on two vertical turbine pumps (referred to as ‘High Lift Pumps’) at the WTP to convey water to the 

distribution system and/or the 9
th
 Street Reservoir. A summary of the High Lift Pump capacities is presented in Table 

2.3. A transfer pump system located within the WTP also allows direct conveyance of treated water to the 9
th
 Street 

Reservoir. The transfer pump system consists of two pumps, each with a capacity of 158 L/s.  

Table 2.3: Summary of High Lift Pump Capacities 

Pump # Type Pump Capacity, each (L/s) 

11, 12 Vertical Turbine 315 

 

 

 
Figure 2.3: High Lift Pump #2 

2.2.6 Disinfection 

2.2.6.1 Chlorination  

Water is chlorinated by injecting chlorine gas at the High Lift Pumps wetwell. This provides treated water with a 

disinfectant residual within the distribution system. Chlorine gas is fed from 9 one-tonne tanks located in a storage 

room in Plant 1. A chlorine gas detector is nearby to warn personnel of chlorine leaks, although no chlorine 

scrubbing units are available to remove excess chlorine gas in the event of a gas leak. Two chlorine feeders provide 

225 kg/day, a third one provides 180 kg/day and a fourth providing 100 kg/day capacity.  



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 10  

 

Figure 2.4: 1-Tonne Chlorine Storage Tanks 

2.2.6.2 UV Disinfection  

Plant 1 has one inline UV reactor to disinfect treated water heading to the 9
th
 Street Reservoir. The lack of 

redundancy at this location may present a problem if the reactor is taken offline for any reason. Plant 2 has two UV 

reactors to disinfect water heading directly to the distribution system. Some degree of redundancy is available at this 

location. This system is shared by Plant 3.  

Both UV reactors in Plant 2 are Sentinel UV reactors manufactured by the Calgon Carbon Corporation, as shown in 

Figure 2.5. Each reactor has eight 4.5 kW mercury lamps, each oriented at right angles to the incoming water flow.  

 

Figure 2.5: UV Disinfection Reactor 

Although the UV disinfection system is working within the mandated guidelines, there has been some new research 

that suggests that the presently accepted UV dosages for Cryptosporidium inactivation from medium pressure 

reactors may be too low. Recent studies have indicated that indictor organisms use to evaluate UV reactor 

performance, such as the MS2 phage, can be inactivated much more easily by UV disinfection than previous studies 

have shown. While the UV disinfection system is presently operating at currently accepted performance standards, 

these standards may become more stringent in the near future. 



AECOM City of Brandon Water Utility Master Plan - FINAL 

 

RPT-City Of Brandon-Master Plan -2015-10-27-Final 11  

2.2.7 Distribution System 

A majority of the City distribution system is composed of PVC piping (>60%) and ductile iron. Other forms of piping 

include polyethylene, cast iron, and asbestos cement. As piping is replaced in the distribution system, PVC pipe 

installed, reducing the potential for metallic corrosion throughout the distribution system. 

In order to maintain water pressure and meet water demands throughout the City, the distribution system is 

supplemented by four booster stations. A summary of the booster stations and their respective pumping capacities is 

presented in Table 2.4.  

Table 2.4: Summary of Booster Station Pump Capacities (AECOM, 2008) 

Location Number of Pumps Pump Capacity, each (L/s) Station Capacity (ML/d) 

9
th
 Street Reservoir 4 158 41 

1
st
 Street Booster Station 3 55 14.25 

16
th
 Street Booster Station 3 55 14.25 

13
th
 Street Booster Station 